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Hi-Tech Parts

ALUMINUM ABS
REF 9797 FRONT PLATE REF 9252 FRONT PLATE

TORX
H
T40
T45 =
ALLEN
N° 3
N° 6
DESCRIPTION REF.:
ABS front plate 10526J/CM3
1 1
ALUMINUM front plate 9807P/N
2 Left support 1 SOPOR-2P-1-9252
3 Right support 1 SOPOR-2P-1-9252
4 M5 silentblock 2 SILENBTM5-046/1
5 @8,5xD14x9mm spacer 2 CASQuUI 0100
6 M8x35 DIN 912 allen screw 2 TORNI-AD912-196
7 M5x16 @11 1SO 7380 allen screw 2 TORNI-17380-493
8 M5x1 nylon washer 2 ARNV0000000245
9 M5 screw cap 2 TAPON-------- 85
M5x16 @11 1SO 7380 allen screw
10 (INOX) 2 TORNI-IA----423
@8 x2 silicon spacers (Supplied
1 mounted on items 2/3) 4 ADHESI-GT-D8---
Selft-autoadhesive trim lenght
12 190mm, 6,2mm x 2,6mm 1 PERFIL-PVC-1048
*ONLY FOR ALUMINUM FRONT PLATE (REF:9807)
Stickers set
13 1 10535



https://www.motorcycleid.com/puig/

I\
Ibf/in - Tightening torque / Check with Manufacter
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MOUNTING INSTRUCTIONS
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https://www.motorcycleid.com/accessories.html



